Opel
Opel

List of parts

    Gm-part number Genuine part number Description Range
    FRONT HUB.
    1 9197821 48 00 821 CARRIER,HUB,RH
    1 9197820 48 00 820 CARRIER,HUB,LH
    2 9197863 48 00 863 HUB,ASSY.,WITH FLANGE AND BEARING (NLS.- USE 90538941 48 01 796, 9117622 16 03 211)
    3 9197829 48 00 829 BOLT,M16 X 100,HUB TO HUB CARRIER (C) -2N003939
    4 9197798 48 00 798 WASHER,M16 X 30,HUB TO HUB CARRIER (C) -2N003939
    5 9197805 48 00 805 SHIELD,WHEEL BEARING,INNER (C) -2N003939
    6 9197787 48 00 787 WASHER,THRUST,HUB,INNER (C) -2N003939
    7 9197786 48 00 786 WASHER,THRUST,HUB,OUTER (C) -2N003939
    8 9197793 48 00 793 NUT,HEX.,SELF LOCKING,M16,HUB RETAINING (NLS.- NO REPLACEMENT PART) (C) -2N003939
    9 9197823 48 00 823 SCREW,HEX.HD.,HUB TO HUB CARRIER
    10 9197808 48 00 808 ARM,STEERING,RH
    10 9197809 48 00 809 ARM,STEERING,LH
    11 9198179 48 01 179 BOLT,M10 X 60,STEERING ARM TO HUB CARRIER (NLS.- USE 93185984 48 01 766)
    12 9197800 48 00 800 BOLT,M10 X 40,STEERING ARM TO HUB CARRIER (NLS.- USE 93184714 48 01 738)
    12 9197826 48 00 826 BOLT,M10 X 50,STEERING ARM TO HUB CARRIER
    13 9197810 48 00 810 SHIM,1MM,CAMBER ADJUSTMENT,STEERING ARM TO HUB CARRIER
    15 9197822 48 00 822 SHIM,STEERING ARM AND ABS SENSOR TO HUB CARRIER